



Main Laboratory Sassuolo

Centro di Ricerca, Sperimentazione, Consulenza e Controllo Qualità

Scandiano, 09/23/2015



Messrs

CERAMICHE CAESAR S.p.A.

Via Canaletto, 49
41042 Spezzano di Fiorano
(MO)

Confidential Test Report N. 3636/2015 /I

Our ref.num.: 15408
Date: 09/09/2015

Test Specimen

"Paver tile 60x60 cm marked:
GRES PORCELLANATO"

Source

Submitted to Laboratory by Client

Date Received

09/09/2015

Time of test execution

start: 09/09/2015 end: 09/23/2015

Test detail / method description / test procedure

"Determination of VOC (Volatile Organic Carbon) -
EPA 5021 A 2003 + EPA 8015D 2007"

The report relates only to the sample(s) tested. This report must not be reproduced in part without the written permission of Main Laboratory Sassuolo, nor used in any way as to lead to misrepresentation of the results or their implications.

Page 1 of 2



Main Laboratory Sassuolo

Centro di Ricerca, Sperimentazione, Consulenza e Controllo Qualità

Confidential Test Report N. 3636/2015 /I

Page 2 of 2

Date 09/23/2015

CERAMICHE CAESAR S.p.A.

Test specimen

"Paver tile 60x60 cm marked:
GRES PORCELLANATO"

DETERMINATION OF VOC (Volatile Organic Carbon)

EPA 5021 A 2003 + EPA 8015D 2007

Test has been executed on the dust of the material gotten through dry grinding.

Parameter	Value	U of m	Analytical technique
Volatile Organic Carbon (as total C)	< 1	mg/kg	gas chromatography

Note: The test has been executed externally at a qualified laboratory , as agreed



THE DIRECTOR
(M. E. Simioli)